
 

 
 

 

 
 
 

INTERNATIONAL INSTITUTE FOR WATER AND ENVIRONMENTAL 
ENGINEERING 

THESIS 

For the grade of: 

DOCTOR IN SCIENCE AND TECHNOLOGY FOR WATER, ENERGY AND 
ENVIRONMENT 

Speciality: Water 

Presented by 

Diafarou Ali MOUMOUNI 

7th March, 2016 

  Ref. : 2iE/2016-06 

  Title 

OPTIMIZATION OF TWO-STAGE HIGH-RATE ANAEROBIC REACTORS COUPLED WITH 
BAFFLED POND AND WET-DRY SAND FILTERS FOR DOMESTIC WASTEWATER 
TREATMENT IN A WARM-DRY CLIMATE (OUAGADOUGOU, BURKINA FASO) 

   

JURY 

Prof. Nosa O. EGIEBOR,  University of Mississippi (USA) President 

Prof. Frank KANSIIME, Makerere University, (Uganda) Rapporteur 

Prof. Marcos von SPERLING, Federal University of Minas Gerais (Brazil) Rapporteur 
[...]
domestic wastewater from food dominance treatment plants in dry tropical climate: case of urban 
wastewater in Ouagadougou, Burkina Faso. PhD Thesis, University Claude Bernard Lyon I -
France/University of Ouagadougou Burkina Faso P.232 

[24] Kulabako R. (2005). Analysis of the impact of Anthropogenic pollute on on shallow groundwater in peri-
urban Kampala. RITA LWR LIC Thesis pp 67  

[25] Lettinga G., Van Velsen A.F.M., Hobma S.W., De Zeeuw W. and Klapwijk A. (1980), Use of upflow sludge 
blanket (USB) reactor concept for biological wastewater treatment, especially for anaerobic 
treatement. Biotechnol. Bioeng. 22, 699-734. 

[26] Lettinga G., deMan A., van der Last, A. R. M., Wiegant, W., van Knippenberg, K., Frijns, J., van Buuren, J. C. 
L. (1993). Anaerobic Treatment of Domestic Sewage and Wastewater. Wat. Sci. Technol., 27(9), 67-73. 

[27] Machdar, I., Sekiguchi, Y., Sumino, H., Ohashi, A., Harada, H. (2000b). Combination of a UASB Reactor and 
a Curtain type DHS (Downflow Hanging Sponge) Reactor as a Cost-Effective Sewage Treatment System 
for Developing Countries. Wat. Sci. Technol., 42 (3–4), 83–88. 



 
Optimisation of two-stage high-rate anaerobic reactors coupled with baffled pond and wet-dry sand 

filters for domestic wastewater treatment in a warm-dry climate (Ouagadougou, Burkina Faso) 
 

 PhD Thesis  report                                      Moumouni Diafarou Ali                                    Page 13 
 

[28] MaigaY., Moyenga D., Nikiema B.C., Ushijima K., Maiga A.H.  and Funamizu N. (2014), Designing slanted 
soil system for greywater treatment for irrigation purposes in rural area of arid regions. Environ 
Technology 35 (23):3020-3027 

[29] Maiga, A.H., Konate, Y., Wethe, J., Denyigba, K., Zounngrana, D. and Togola, L., (2006), Performance of a 
series of three wastewater stabilization ponds in sahelian climate: Case study at the EIER wastewater 
treatment plant. Sud science and Technologies. 

[30] Mara D. (1996). Low cost urban sanitation. Chichester, UK: John Wiley & Sons. PP 224 
[31]Mara D. D. (2004). Domestic wastewater treatment in developing countries. Earthscan, London UK: pp310. 
[32] Mekonnen, A., Leta, S. and Njau K. N. (2015). Wastewater treatment performance efficiency of 

constructed wetlands in African countries: a review. Wat.Sci.Technol. 71 (1), 1–8 
[33] Mena-Ulecia K. and Hernández H. H. (2015), Decentralized peri-urban wastewater treatment technologies 

assessment integrating sustainability indicators. Wat. Sci. Tech., vol. 72, (2), 214-222. 
[34] Mendoza L., Carballa M., Sitorus B., Pieters J., Verstraete W. (2009). Technical and economical feasibility 

of gradual concentric chambers reactor for sewage treatment in developing countries. Electron J 
Biotechnol; 12(2):1–13. 

[35] Metcalf and Eddy, (2003). Wastewater engineering. Treatment and Reuse. Tchobanoglous, G., Burton, 
F.L., Stensel, H.D (Eds). 4th Ed. McGraw Hill, Inc., USA 

[36] Moawad,A., Mahmoud,U.F., El-Khateeb, M.A., El-Molla, E. (2009). Coupling of Sequencing Batch Reactor 
and UASB Reactor for Domestic Wastewater Treatment. Desalination, 242, 325–335. 

[37] Olukanni, D. O. and Ducoste, J. J. (2011). Optimization of Waste Stabilization Pond Design for Developing 
Nations using Computational Fluid Dynamics. Ecological Eng. 37:1878–1888. 

[38] Pattarkine, V. M., Chann, R. C. and Tharp, C. E. (2006). Advanced Lagoon Treatment Technologies for 
Wastewater Treatment. Water Environment Foundation, Columbia, USA. 

[39] Pearson, H.W. (1996). Expanding the horizons of pond technology and application in an environmentally 
conscious world. Wat. Sci. Tech. 33 (7); 1-9 

[40] Pearson. H.W., Mara. D.D. and Banone.C. R. (1987). Guidelines for the minimum evaluation of the 
performance of full-scale waste stabilization ponds. Water Research. 21(9). 1067-1075. 

[41] Peña, M.R. (2002). Advanced primary treatment of domestic wastewater in tropical countries: 
development of high-rate anaerobic ponds. Ph.D thesis. School of Civil Engineering, University of Leeds. 
Leeds, England. 

[42] Penetra, R.G., Reali, M.A.P., Foresti, E., Campos, J.R. (1999). Post-treatment of Effluents from Anaerobic 
Reactor Treating Domestic Sewage by Dissolved-Air Flotation. Wat.Sci.Technol. 40 (8), 137-143. 

[43] Qadir M., Wichelns, D., Raschid-Sally L., McCornick P. G., Drechsel P., Bahri A. & Minhas, P. S. (2010), The 
challenges of wastewater irrigation in developing countries. Agricultural Water Management 97 (4), 
561–568. 

[44] Saldías C., Speelman S., Amerasinghe P. and van Huylenbroeck G. (2015), Institutional and policy analysis 
of wastewater (re)use for agriculture: case study Hyderabad, India. Wat. Sci. Tech., vol. 72, (2), 322-331 

[45] Sangare D., Sou/Dakoure M., Hijikata N., Lahmar R., Yacouba H., Coulibaly L. and Funamizu N. (2014) 
Toilet compost and human urine used in agriculture : fertilizer value assessment and effect on 
cultivated soil properties. Env.Technol. http://dx.doi.org/10.1080/09593330.2014.984774 

[46] Schouten M.A.C., Mathenge R. W., (2010). Communal sanitation alternatives for slums: A case study of 
Kibera, Kenya: Physics and Chemistry of the Earth 35 p. 815–822; 

[47] Shilton, A. N. & Mara, D. D. (2005). CFD (computational fluid dynamics) modeling of baffles for optimizing 
tropical waste stabilization ponds system. Water Science and Technology,  51 (12), 103–106. 

[48] Sousa, J.T., van Haandel, A.C., Guimarães, A.A.V. (2001). Post-treatment of Anaerobic Effluents in 
Constructed Wetland Systems. Wat.Sci.Technol. 44 (4), 213–219 

[49] Tawfik, A., Klapwijk, B., El-Gohary, F., Lettinga,G. (2005). Potentials of Using a Rotating Biological 
Contactors for Post Treatment of Anaerobically Pre- Treated Domestic Wastewater, Biochem. Engg. J., 
Vol. 25, 89-98. 

[50] Tawfik, A., El-Gohary, F., Ohashi, A., Harada, H. (2008). Optimization of the Performance of an Integrated 
Anaerobic-Aerobic System for Domestic Wastewater Treatment. Wat.Sci.Technol. 58 (1), 185-194. 

[51] Tilley, E., Lűthi, C., Morel, A., Zurbrűgg, C. & Schertenleib, R. (2008). Compendium of Sanitation 
Systems and Technologies. Eawag aquatic research, Dűbendorf, Switzerland P 158. 

[52] Tyagi VK, Khan AA, Kazmi AA, Mehrotra I, Chopra AK. (2009). Slow sand filtration of UASB reactor effluent: 
a promising post treatment technique. Desalination; 249:571–6. 



 
Optimisation of two-stage high-rate anaerobic reactors coupled with baffled pond and wet-dry sand 

filters for domestic wastewater treatment in a warm-dry climate (Ouagadougou, Burkina Faso) 
 

 PhD Thesis  report                                      Moumouni Diafarou Ali                                    Page 14 
 

[53] UN-HABITAT (2008), THE STATE OF 2008 AFRICAN CITIES, A framework for addressing urban challenges in 
Africa, 1st edition, chp.1 P.4, Earthscan, London 

[54] Van der Steen, N. P. (2008). Sustainable wastewater treatment and reuse, lecture note, Delft, UNESCO- 
IHE: Institute for water Education. Netherlands 

[55] Van Haandel A. C., Lettinga G. (1994). Anaerobic sewage treatment: a practical guide for regions with a 
hot climate. Chichester, UK: John Wiley & Sons; p. 226 

[56] Veenstra, S. and Alaerts, G. (1996). Technology selection for pollution control. In: Balkema A, Aalbers H 
and Heijndermans E (Eds). Workshop on sustainable municipal waste water treatment systems, 
Leusdan, the Netherlands, 17-40 

[57] von Sperling, M., Freire, V.H., Chernicharo, C.A.L. (2001). Performance Evaluation of a UASB–Activated 
Sludge System Treating Municipal Wastewater. Wat.Sci.Technol. 43 (11), 323–328. 

[58] von Sperling, M. Chernicharo, C.A.L. Soares A.M.E. and Zerbini A.M. (2002). Coliform and helminth eggs 
removal in a combined UASB reactor–baffled pond system in Brazil: performance evaluation and 
mathematical modelling. Wat.Sci.Technol. 45 (10), 237–242 

[59] von Sperling, M. and Chernicharo, C.A.L. (2005). Biological wastewater treatment in warm climate regions. 
Volume 1, IWA publishing, Alliance House, 12 Carton Streets London ISBN: 1843390027, UK, P. 856 

[60] von Sperling,M. and Mascarenhas, L.C.A.M. (2005). Performance of Very Shallow Ponds Treating Effluents 
from UASB Reactors. Wat.Sci. Technol., 51 (12), 83-90. 

[61] World Bank (2008), Environmental Health and Child Survival: Epidemiology, Economics Experiences. World 
Bank, Washington, DC, USA, 210 p. 

[62] Yalcuk, A., Baldan, N. P. & Yaprak, S. T. (2010). Performance evaluation on the treatment of olive mill 
waste water in vertical subsurface flow constructed wetlands. Desalination 262, 209–214. 

 

 

 

 
 
 
 



 
Optimisation of two-stage high-rate anaerobic reactors coupled with baffled pond and wet-dry sand filters for 

domestic wastewater treatment in a warm-dry climate (Ouagadougou, Burkina Faso) 

 

PhD Thesis  report                                      Moumouni Diafarou Ali                                    Page 15 
 

Chapter 2 

2. Design, implementation and performance evaluation of AR-BP and AR-
SF 

2.1 Design and implementation of the pilot plant 

The design of the two options AR-BP and AR-SF was based on two concepts of low-cost 

wastewater treatment technologies as described in the introduction section. The two 

concepts are: (i) anaerobic systems based on the anaerobic ponds of WSPs, septic tanks, and 

Upflow Anaerobic Sludge Blanket (UASB) reactors; and (ii) aerobic systems including the 

facultative and maturation ponds of WSPs and the vertical-flow sand filtration. 

2.1.1 Anaerobic systems 

Anaerobic systems are mainly designed to remove organic matter and suspended solids via 

the sedimentation of the settleable fraction and its subsequent anaerobic digestion in the 

resulting sludge layer (Peña, 2002, Mara, 2004, Camargo-Valero, 2008). Furthermore, 

Camargo-Valero (2008) found that about 30 percent of influent soluble organic matter is 

transformed by anaerobic processes to biogas (CH4, CO2). A brief review of the design 

procedures for Anaerobic Ponds (AP), UASB reactors, and septic tanks is presented in the 

following paragraphs.  

 Anaerobic Pond 

The design procedure for anaerobic ponds is based on calculations of the influent 

volumetric organic load, as a function of temperature and wastewater strength. 

Hydraulically, either a plug flow or a completely mixed model is assumed (Peña et al., 2000). 

Typical design values and operation information for anaerobic ponds are showed in Table 

2.1 (Peña, 2002; Mara, 2004; Camargo-Valero, 2008). These literature values were used 

based on Burkina Faso climatic conditions (warm-dry) for a rational approach to design the 

anaerobic reactor. It was suggested by AWWA (1991) that before undertaking a final 

process design, to carry out extensive raw sewage BOD5 sampling during at least two years, 

since high levels of this parameter often represent the main limiting factor in the design 

process within developing countries. 



 
Optimisation of two-stage high-rate anaerobic reactors coupled with baffled pond and wet-dry sand filters for 

domestic wastewater treatment in a warm-dry climate (Ouagadougou, Burkina Faso) 

 

PhD Thesis  report                                      Moumouni Diafarou Ali                                    Page 16 
 

Table 2.1: Design and operation values for anaerobic ponds 

Parameters Design value 

Temperature (
0
C) Mean air temperature of the coldest month 

pH (-) 7.5 

Depth (m) 3 to 5 

Theoretical hydraulic retention time (d)  1 to 3 

Influent sulphate concentration (mg/l) <500 
Design values of volumetric organic 
loading λv  

λv 

(gBOD/m3d) 
BOD5 (removal %) 

Temperature (T)  
0C 

100 40 <10 
20T-100 2T+20 10 to 20 
10T+100 2T+20 20 �0 25 

350 70 >25 

Anaerobic Pond volume Vap(m
3
) Vap=

BODinfluent(g m3⁄ )×influent flow rate (m3 d⁄ )

λv

                        (2.1) 

Sludge accumulation rate SAR 0.04 m3/person equivalent (PE)/year 

Interval of desludging n (years) Once every 1 to 3 years whenn=
Vap

3
×

1

PE×SAR
               (2.2) 

Source: Peña (2002), Mara (2004), Camargo-Valero (2008), Van der Steen (2008) 

 Septic tanks 

The design procedure for Septic tanks that is presented here and described by Mara (1996) 

is based on Brazilian septic code. This reactor is considered to have four zones, each of 

which serves a different function: scum storage zone, sedimentation zone, sludge digestion 

zone, and digested sludge storage zone (Figure 2.1). Table 2.2 outlines the basic equations 

mainly used to estimate the total septic tank design capacity. For better on-site effluent 

disposal, the septic tank should be divided into at least two compartments and usually two-

thirds the total volume is assigned to the first compartment and one-third to the second 

(Mara 1996). 

  
                                                                 Source: Mara (1996) 

Figure 2.1: The four functional zones of a Septic tank 

By knowing the local conditions, such as the population served, the wastewater generated 
per capita per day, and the mean air temperature in the coldest month, the equations in 
Table 2.2 could be systematically applied to determine a septic tank design capacity. 



 
Optimisation of two-stage high-rate anaerobic reactors coupled with baffled pond and wet-dry sand filters for 

domestic wastewater treatment in a warm-dry climate (Ouagadougou, Burkina Faso) 

 

PhD Thesis  report                                      Moumouni Diafarou Ali                                    Page 17 
 

Table 2.2: Design equations for septic tank 

Septic tank Zone Design equation 

Scum storage  Vsc (m
3) 

According to the Brazilian septic code, the volume of 
scum is about 30-40% of that of the sludge, thus the 

volume for scum storage may be calculated as 
follows: 

��� = 0.4���                                     (2.3) 
Where: V�� is the volume of scum in m3 and V�� is the 

volume of sludge accumulation in m3 

Sedimentation  Vh (m
3) 

The required time to allow settleable solids to sediment is 
given by Equation 2.2. It decreases with the number of 
people served: 

�� = 1.5 − 0.3 ∗ log (� ∗ �)         (2.4) 
Where: th= minimum mean hydraulic retention time for 
sedimentation, in days, (should not be less than 0.2 day) 

 P=contributing population, 
 q=wastewater flow per person, l/day. 

The volume for sedimentation (Vh in m3) is given by: 
�� = 10�� ∗ � ∗ � ∗ ��               (2.5) 

Sludge digestion  Vd(m3) 

The requiredtime for anaerobic digestion to settle 
digested solids (td, days) is given by the Equation 2.4. It 
varies with temperature (T, in °C):  

�� = 1853���.��                        (2.6) 
Various equations for td were derived in the literature by 
considering the process growth kinetics of a completely 
mixed anaerobic digester (Mara 1996). 
The volume of fresh sludge is assumed to be 1liter per 
person per day (l/cd). When it passes to the sludge storage 
zone and digests during td days, its volume reduces to 0.5 
l/cd. Therefore, the volume of the sludge digestion zone 
(Vd, in m3) may be calculated as: 

Vd=0.5*10-3*P*td                     (2.7) 

Digested sludge storage Vsl (m
3) 

The rate of accumulation of digested sludge (r, in m3 per 
person per year) and the interval between successive 
desludging operations (n, years) are the main variables to 
evaluate the volume of the sludge storage zone. The 
following design values for (r) are used: 

For n<5:……………………r=0.06 m3/person year 
And n>5:…………………..r=0.04 m3/person year 

The sludge storage volume (Vsl, in m3) is given by: 
Vsl=r*P*n                           (2.8) 

Total volume of the septic tank V (m
3
) 

The reactor capacity of the septic tank (V in m3) is the sum of 
the volumes for scum storage, sedimentation, digestion and 
sludge storage(volume for the free board should be 
considered): 

�=Vsc+Vh+Vd+Vsl                         (2.9) 
Since Vsc=0.4Vsl, then 2.9 becomes: 

V=Vh+Vd+1.4Vsl                            (2.10) 

Source: Mara (1996) 